LSSE: (412) 264-4400
Rabell: (814) 756-4384
Senate: (412) 826-5454
Est. 1985

Civil Engineers and Surveyors www.Isse.com

LSSE o Rabell [ Senate

March 26, 2024
S. O. No. 0495-03
VIA EMAIL AND HAND DELIVERED

(martini@ctsapa.us)

Mr. Robert Martini, Operations Supervisor
Center Township Sanitary Authority

224 Center Grange Road

Aliquippa, Pennsylvania 15001

Subject: 2023 Annual Wasteload Management Report
Center Township Sanitary Authority

Dear Mr. Martini:

Transmitted herewith is the PaDEP Submission Confirmation and Chapter 94 Report for the subject project. The
enclosed are for Authority files.

Should you have any questions, please contact Marie S. Hartman, P.E. directly (Ext. 246).
[...]
ARE DECLARED AT A 95% CONFIDENCE LEVEL. UNCERTAINTY RATIO IS NOMINALLY FOUR TO ONE UNLESS OTHERWISE NOTED. TOTAL SP LLC WILL NOT
BE HELD RESPONSIBLE FOR DAMAGES RESULTING FROM THE USE OF THIS INSTRUMENT.

%@// d/é%z?(_, October 17, 2023

Marian E ]§rna, Pres. Date

O Independent Service, Calibration, Repair & Sales of Laboratory & Pharmacy Balances & Scales from New York to California ¢
More than 55 years of laboratory experience
¢ Thank you for choosing Total SP LLC, a woman owned company ¢
0 NIST Traceable Weights Certification ¢ Antistatic Products & Accessories 0




Total SP LLC
Laboratory & Pharmacy Balances & Scales CALIBRATION

Service, Sales, Calibration & Repair REPORT
22 Crest Drive Monongahela PA 15063-1081
Phone (724) 825-6872 or email:

totalsp22@gmail.com NEXT CALIBRATION DUE DATE:
October 31, 2024

DATE OF SERVICE: October 16, 2023

CENTER TOWNSHIP TEMPERATURE: 22.8 °C
ELKHORN TREATMENT PLANT
ATTN: LANCE ELIAS RELATIVE HUMIDITY: 48.5 %

996 BISKUP LANE
MONACA PA 15061

CENTER TOWNSHIP
ELKHORN TREATMENT PLANT
HACH DR300
Spectrophotometer Calibration
10/16/2023

1.80
1.60
1.40
1.20
1.00
0.80
0.60
0.40
0.20
0.00 : | :
LOW MID HIGH

STANDARD

y = 0.705x - 0.45
R*=0.9986

absorbance

N T T 0 I A I I I I O A

BEEPRAEREEEE AN ENE E R R R

SLOPE =0.9986

CALIBRATION INSTRUMENT(S): HACH STANDARDS KIT #2635300, CALIBRATION INFORMATION: CALIBRATED FEBRUARY 2022, EXPIRES FEBRUARY 2024,
CALIBRATION PERFORMED IS TO THE MANUFATURERS SPECIFICATIONS FOLLOWING DOCUMENTED PROCEDURE, USING N.1.S.T. TRACEABLE EQUIPMENT
IN ACCORDANCE WITH ANSI-NCSL Z 540-1-1994, MIL STANDARDS 45662A AND ISO 10012-1. COLLECTIVE UNCERTAINTY OF THE CALIBRATION PROCEDURES
ARE DECLARED AT A 95% CONFIDENCE LEVEL. UNCERTAINTY RATIO IS NOMINALLY FOUR TO ONE UNLESS OTHERWISE NOTED. TOTAL SP LLC WILL NOT
BE HELD RESPONSIBLE FOR DAMAGES RESULTING FROM THE USE OF THIS INSTRUMENT.

\-{//Zw{/ CZ/"/- / z "/;{..-r - October 17, 2023

Marian E Bmna, Pres. Date

O Independent Service, Calibration, Repair & Sales of Laboratory & Pharmacy Balances & Scales from New York to California O
More than 55 years of laboratory experience
¢ Thank you for choosing Total SP LLC, a woman owned company ¢
¢ NIST Traceable Weights Certification ¢ Antistatic Products & Accessories ¢




APPENDIX C

TAP SUMMARY




Center Township Sanitary Authority

Sewer Tap Summary

Devel Actual Actual Actual Actual Actual Actual Estimated Total
Sl 2018 2019 2020 | 2021 | 2022 | 2023 | 2024 2025 2026 2027 2028 2029 | Remaining | Estimated
Heritage Valley - Glade Bluffs 22 0 0 0 0 0 0 0 0 0 0 0 0 22
Village at Riverside - NVR/Ryan Homes 5 29 21 24 [8) 0 [8) 0 0 0 0 0| 0 79
Allegheny Health Network Cancer Center 32 0 0 0 0 0 0 0 0 0 0 0 0 32
Beaver Valley Mall Outparcels 0 6 0| 0 0 0 0 0| 0 0| 0 0| 0 6
Western PA Surgery Center 0 20| 0| 0 [8) 0 0 0| 0 0| 0 0| 0 20
Eagles Landing at Mateer Farms 125 0 0| 0 0 0 0 0| 0 0| 0 0| 0 125
Hilton Garden Inn 52 0 0 0 0 0 0 0 0 0 0 0 0 52
Glade Bluffs Apartments 0 0 [8) 0 0 0 0 0| 182 0| 0 0| 182 182
Glade Bluffs Phase IlI 0 0 0 0 0 0 0 0 25 25 0 0 50 50
Lincoln Learning Center 0 0 [8) 0 0 0 0 0| 10| 0| 0 0| 10 10|
Old Glass Dump Property 0 0 0 0 0 0 0 0 0 10 0 0 10, 10
Vacant 3 Acre Parcel 0 0 [8) 0 0 0 0 0| 0 5 0 0| 5 5
Highland Meadows Phase 1 0 3 6 5 4 6 1 0 0 0 0 0 1] 25
Highland Meadows Phase 2 0 0 [8) 0 0 0 5 5 5 5 6 0| 26 26
Highland Meadows Phase 3 0 0 0 0 0 0 0 0 0 0 13 12 25 25
Lakeview Farms Phase 5 0 0 [8) 3 4 33 35 8 0 0| 0 0| 43 83
CTWA Temporary Water Treatment Facility Sludge Discharge 15 0 0 0 0 0 0 0 0 0 0 0 0 15
Primanti's Restaurant 0 7 0| 0 0 0 0 0| 0 0| 0 0| 0 7
BASF Corporation 0 0 0 7 4 0 0 0 0 0 0 0 0 11
Get Go #3016 0 0 [8) 3 0 2 0 0| 0 0| 0 [0) 0 5
Joe Hall Apartments 0 0 0 0 0 0 10 10 10 12 0 0 42 42
Firehouse Subs 0 0 [8) 0 0 2 0 0| 0 0| 0 0| 0 2
Chipotle 0 0 0 0 0 7 0 0 0 0 0 0 0 7
Planet Fitness 0 0 0| 0 0 5 0 0| 0 0| 0 0| 0 5
Gateway Rehabilitation Adolescent Building 0 0 0 0 0 0 0 7 0 0 0 0 7 7
Miscellaneous 7 11 12 9 14 8 15 15 15 15 15 15 90| 151
Total 258 76 39 51 26 63 66 45 247 72 34 27 491 1004




APPENDIX D

MAINTENANCE SUMMARY




CENTER TOWNSHIP
CTSA

SANITARY AUTHORITY

Center Township Sanitary Authority

2023 CSTA Maintenance & Camera Report

e Inspections completed on all authority vehicles.

Collections System

COMPANY DATE ITEM NOTE
Stefanik’s 1/9/2023 Emergency repairs of forced Repair - $14,032
main and valves at Logstown L/S.
Stefanik’s 2/16/2023 | Spot repair on Todd Lane to clear | Repair - $5,122
roots from line.
W.C.Weil 2/21/2023 | Pump #3 at Franklin Lift Station. | Repair - $605
Pump seal fail. Cleaned and
reset.
W.C. Weil 3/9/2023 Repaired #4 Pump at Franklin Lift | Repair - $10,501
Station. New Bearings, Sensors,
seals, o-rings and impeller.
Stefanik’s 4/28/2023 | Emergency Repair to piping in Repair — 21,366
wet well at Logstown Lift Station.
W.C. Welil 5/10/2023 | PM’s on Markey Run, New PM’S - $3,332
College and Franklin L/S.
W.C. Weil 5/18/2023 | Repair Walnut Grove Lift Station | Repair - $500
motor.
Tepco 7/19/2023 | Pump #2 was jammed with cloth. | Repair - $480
Pulled pump and removed volute
to clear blockage.
W.C. Weil 7/19/2023 | Replace and Install 8” inline Replace - $6,574
vertical check valve #1 at
Markey’s Run.
Halama Electric 5/18/2023 | Repair Walnut Grove lift Station Repair - $1,200
/ pump contactor bad / remove
and install new motor contactor.
W.C. Weil 7/24/2023 | Replaced pump seal on pump #2. | Repair - Warranty
W.C. Weil 8/11/2023 | Replace and install 8” inline Replace - $6,374
vertical check valve #2 at
Markey’s Run.
CTSA 10/16/2023 | Replace generator batteries at Replace - $312
Franklin Lift Station.
Stefanik’s 10/17/2023 | Locate and repair Manhole Repair —$2,221
W.C. Weil 11/13/2023 | Repair pump at Logstown L/S Repair - $737




Manhole Repairs / Replacements

MANHOLE # ‘ ISSUE SOLUTION
ER 2385 CNO Opened and inspected
MR 738 CNO Opened and inspected
ER 1610 CNO Opened and inspected
ER 1611 CNO Opened and inspected
ER 1418 Buried Uncovered and inspected
MR 687 CNO Opened and inspected
MR 688 CNO Opened and inspected
ER 2559 CNO Opened and inspected
MR 358 CNO Opened and inspected
ER 2265 CNO Opened and inspected
ER 2360 CNO Opened and inspected
ER 691 CNO Opened and inspected
ER 736 CNO Opened and inspected
MR 800 Asphalt in manhole from road | Chiseled out and cleaned.

resurface filling invert.

ER 2357 CNO Opened and inspected
ER 2420 CNO Opened and inspected
ER 1390 CNO Opened and inspected
ER 1425 CNO Opened and inspected
ER 2155 CNO Opened and inspected
ER 2399 CNO Opened and inspected
Plant & Associated Equipment
COMPANY DATE ITEM NOTE
CTSA 7/27/2023 | Speed switch on Clarifier #2 bad. Replaced - $1,160
CTSA 9/17/2023 | Repaired effluent line in blower Repaired- $65
room #1.
Halama Electric 2/28/2023 | PM’s at Plant PM’s - $3,178
Halama Electric 10/31/2023 | Maintenance plant Repairs - $3,373
Kappe Assoc. 7/14/2023 | VFD on bar screen Repair - 51,468
Kappe Assoc. 6/5/2023 | Repair bar screen Repair - $2,260
Sanitary Sewer Lines High Pressure Cleaned
Tri — State 1/30/2023  Highland Meadows 500’
Tri — State 2/16/2023 | Todd Lane 300’
Robinson Pipe 3/1/2023 Columbia gas sewer line 3,210’
crossings
Robinson Pipe 4/15/2023  Columbia Gas Road Crossings 5,273’
Tri — State 5/6/2023 Van Kirk Road 300’
Tri — State 11/8/2023  Wagner Road 4,500




Sanitary Wet Wells / Tanks Vacuumed Cleaned / Manholes Flushed

COMPANY DATE LOCATION ITEM
CTSA 3/17/2023 Mengel Avenue Flushed
Tri — State 4/20/2023 Digestor #2 Vacuumed
Tri - State 4/14/2023 Cleaned out tank Vacuumed
Tri — State 7/14/2023  Stoney Ridge Wet Well Vacuumed
Tri — State 9/18/2023 Logstown Wet Well Vacuumed
Tri — State 12/1/2023 Markey’s Run Wet Well Vacuumed
Tri — State 12/1/2023 New College Wet Well Vacuumed
Residential Plunge of Trap & Sewer Line Inspections
COMPANY DATE LOCATION ITEM
CTSA 2/16/2023 111 Center Grange Road Plunge
CTSA 8/23/2023 293 Sherwood Drive Plunge
CTSA 10/14/2023 289 Sherwood Drive Plunge
CTSA 12/7/2023 547 Chapel Road Plunge
CTSA 8/10/2023 107 Oakland Heights Rd. Inspection
CTSA 2/8/2023 184 Gourley Lane Inspection
CTSA 2/14/2023 112 Gross Drive Inspection
CTSA 2/21/2023 112 Fronko Street Inspection
CTSA 2/21/2023 183 Gourley Lane Inspection
CTSA 2/23/2023 282 Pleasant Drive Inspection
CTSA 3/16/2023 177 Stone Quarry Road Inspection
CTSA 3/16/2023 223 Columbia Drive Inspection
CTSA 4/19/2023 302 Shirley Drive Inspection
CTSA 4/13/2023 218 W Woodland Drive Inspection
CTSA 4/20/2023 205 Bainbridge Drive Inspection
CTSA 5/2/2023 124 Clover Drive Inspection
CTSA 5/12/2023 214 Princeton Drive Inspection
CTSA 6/7/2023 114 Gourley Lane Inspection
CTSA 6/9/2023 3585 Brodhead Road Inspection
CTSA 6/19/2023 115 Lafayette Drive Inspection
CTSA 6/21/2023 1285 Chapel Road Inspection
CTSA 7/21/2023 200 Geneva Drive Inspection
CTSA 8/10/2023 115 Oakland Heights Road Inspection
CTSA 8/18/2023 133 Baker Road Inspection
Camera Inspection on Sanitary Sewer Lines
COMPANY DATE LOCATION LENGTH
Tri - State 1/24/2022 Brodhead Road 400’
Robinson Pipe 3/1/2023 Columbia gas crossings 3,210’
Robinson Pipe 4/15/2023 Columbia gas crossings 5,273’



APPENDIX E

SLUDGE MANAGEMENT
INVENTORY REPORT




SLUDGE GENERATION CALCULATION

Facility Name:|Elkhorn Run Sewage Treatment Plant |
Permit Number:[PA0037940 |

Date of Calculation: 3/7/2024

Required Information For Calculation

Average Daily Flow (mgd): 1.028 Digester Capacity (gal): 577043
Influent BOD (mgl/l): 128.5 %Solids of Outgoing Sludge: 17.59
Effluent BOD (mgl/l): Monitoring Period (days):

Wastewater Treatment Processes
Place an "X" in the box beside the corresponding treatment process. Select a maximum of Primary Clarification and one other treatment proces:

Primary Clarification |:| Contact Stabilization RBC |:|
Conventional Activated Sludge [_] SBR [] ABF [ ]
Extended Aeration |:| Trickling Filter |:| Small Plant with low SOR |:|

(<500 gpd/sq ft)

Operational Information

BOD Removed (Ibs/day): 1032 TSS Removed (Ibs/day): 1032

Digester Information
Type of Digester

Place an "X" in the box beside the corresponding treatment process

Aerobic Digestion Anaerobic Digestion |:| None |:|

Sludge Feed Rate to Digesters (gpd): 15471.4
Digester Hydraulic Detention Time (days):

Estimated Total Solids Reduction (%):[ _____ 0.4]

Sludge Generation

drylbs/day| 619 wet Ibs/day 3521
dry tons/monitoring period wet tons/monitoring period
gal/day gal/monitoring period 154098

Amount of Sludge Reported as Being Generated by the Facility
wet tons/monitoring periodllL|

OR
dry tons/monitoring period

Enter only one of the above values. The remaining value should be "0"

Is the amount reported by the generator within 15% of the calculated value? YES

NO explanation:|

| Actual Sludge Produced is Less Than Theoretical Calculated Sludge Produced

What type of information was used to calculate the above information: |Discharge Monitoring Reports

Dates used:| 1/1/2023 TO 12/31/2023

Name of person performing the calculation:[Marie S. Hartman, P.E.




Table 6
Center Township Sanitary Authority
Elkhorn Run Sewage Treatment Plant

2023 Solids Management Inventory o
January 2023 Through December 2023

Average Average | Average Total Volume of Sludge Hauled @
Flow Influent Effluent
(l’l’lgd) BOD CBOD Tons
(mg/L) | (mg/L) |Dewatered| % Solids | Dry tons
Jan-23| 1.680 101.7 8.0 70.7 17.3 12.3
Feb-23| 1.010 148.3 7.4 60.9 17.4 11.0
Mar-23| 1.430 184.1 9.3 62.7 17.5 11.0
Apr-23|  0.950 149.6 11.1 12.4 18.0 2.2
May-23| 0.860 158.6 9.4 52.3 17.7 93
Jun-23|  0.760 122.5 11.3 87.4 17.4 15.3
Jul-23]  1.060 119.4 7.8 36.0 17.5 6.3
Aug-23| 1.180 108.9 7.1 66.0 17.7 11.7
Sep-23[ 0.690 151.9 5.8 23.8 18.0 4.3
Oct-23| 0.770 90.3 7.0 36.7 17.5 6.4
Nov-23| 0.870 94.6 6.0 35.6 17.5 6.2
Dec-23[ 1.070 111.9 6.8 46.6 17.7 8.2
Average| 1.028 128.5 8.1
TOTAL 591 17.59 104

(1) Per Values Recorded in Discharge Monitoring Reports

(2) Sludge is hauled regularly from the dewatered sludge storage bin at the sewage treatment
plant by Joseph J. Brunner Inc.

N:\PROJ\495\495-03 - Annual Reports\2023\Ch. 94\Spread\CTSA ch94-Report-2023.xls



From: depgreenporthelpdesk@state.pa.us

To: Marie Hartman
Subject: Notice of Application Received
Date: Tuesday, March 26, 2024 12:56:41 PM

Submission Details

Details have been submitted successfully. Please review and print the Transaction
Receipt for your records.

Reference : 222419

CHAPTER 94 MUNICIPAL WASTELOAD MANAGEMENT ANNUAL

Form Name: g EpORT 3800-FM-BPNPSM0507

.Submlttel‘ Name Marie S. Hartman

Submitter

c L. Lennon, Smith, Souleret Engineering, Inc.
Organization :

.Submltter Email mhartman@]lsse.com

Phone Number : (412) 264-4400
Submitted To : Southwest Regional Office
Date Submitted : 03/26/2024


mailto:depgreenporthelpdesk@state.pa.us
mailto:mhartman@lsse.com

	49503C01 CTSA
	2023 Ch. 94 Report Package
	Cover
	2023 Ch. 94 Report Package
	2023 Ch. 94 Report Package
	2023 Report
	Appendix A - Charts and Tables
	Chart 1
	Chart 2
	Table 1&2
	Table 3
	Table 4
	Table 5

	Appendix B - Calibration Reports 2023
	Flow Meter Calibrations
	2023 LAB CALIBRATIONS

	Appendix C - Tap Summary 2023
	Appendix D - Maintenance Summary 2023
	Appendix E - Sludge Calculation
	Appendix E - Table 6
	Dividers
	Dividers.pdf
	APPENDIX E
	APPENDIX B
	APPENDIX A
	APPENDIX C
	APPENDIX D



	2023 Ch. 94 Report Signed


	Notice of Application Received



